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# Item # Description 

1 OA10230 BLACK CAST IRON DOOR OVERLAY 1600 

1 OA10232 GOLD PLATED CAST IRON DOOR OVERLAY1600 

1 OA10234 BRUSHED NICKEL CAST IRON DOOR OVERLAY 1600 

2 30123 SCREW #8 - 32 X 5/8'' PAN QUADREX ZINC 

3 30450 OSBURN DOOR LOGO 

4 30124 SCREW #8 - 32 X 5/16'' TRUSS QUADREX ZINC 

5 AC07868 1/2 " BLACK COIL HANDLE 

6 SE24164 OSBURN 1000, 1100, 1600 CAST IRON DOOR WITH HANDLE 

7 AC09185 DOOR LATCH KIT 

8 AC09187 HANDLE AND LATCH KIT 

9 30101 SPRING TENSION PIN 5/32" DIA X 1 1/2" LONG 

10 SE34103 REPLACEMENT GLASS WITH GASKET 10 1/8" X 16 1/8" 

11 AC06400 BLACK SELF-ADHESIVE GLASS GASKET KIT (6') 

12 SE34060 GLASS RETAINER FRAME WITH GASKET 1000-1100-1600 SERIE 

13 OA11390 SILICONE & DOOR GASKET REPLACEMENT KIT 7/8" (8 FEET) 

14 PL42033 LEFT DECORATIVE PANEL 

15 99999 BUILD TO ORDER 

16 99999 BUILD TO ORDER 

17 PL42034 RIGHT DECORATIVE PANEL 

18 PL34036 ASH SHELF 

19 PL42027 AIR CONTROL COVER 

20 AC07866 1/4 " BLACK COIL HANDLE 

21 SE42024 AIR CONTROL ROD ASSEMBLY 

22 30063 1/4" ID PUSHNUT 

23 30060 THREAD-CUTTING SCREW 1/4-20 x 1/2" F HEX STEEL SLOT WASHER C102 ZINC 

24 SE42021 AIR CONTROL PLATE ASSEMBLY 

25 OA10400 CAST BLACK LEG KIT WITH ASH PAN 1000- EL006 

25 OA10405 GOLD PLATED LEG KIT WITH ASH PAN 1000-EL007 
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26 PL42035 LEGS AND DRAWER RIGHT MOUNTING SUPPORT 

27 PL42036 LEGS AND DRAWER GAUCHE MOUNTING SUPPORT 

28 SE42037 ASH DRAWER FOR 1000 AND 1100 STOVE ON LEGS 

29 PL24023-01 GOLD PLATED CAST IRON LEG WITH LEVELING BOLT 

29 PL24023-02 NICKEL PLATED CAST IRON LEG WITH LEVELING BOLT 

30 30050 LEVELING BOLT 3/8-16 X 1 1/2" 

31 OA10420 PEDESTAL WITH ASH PAN 1000,1100 (2009) 

32 99999 BUILD TO ORDER 

33 SE38103 ASH DRAWER FOR 1000 AND 1100 ON PEDESTAL 

34 30418 FINISHING PLUG 3/8" 

35 99999 BUILD TO ORDER 

36 99999 BUILD TO ORDER 

37 SE16059 ASH DUMP PLUG 

38 29001 4'' X 8'' X 1 1/4'' REFRATORY BRICK HD 

39 PL36049 4 1/2" X 4 1/2'' X 1 1/4'' REFRACTORY BRICK 

40 PL42019 SECONDARY AIR TUBE 

41 SE42044 FRONT BAFFLE SUPPORT 

42 21292 C-CAST BAFFLE 8 15/16" X 8 15/16" X 1 1/4" 

43 SE45127 INSTRUCTION MANUAL KIT FOR OSBURN 1100 STOVE 
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